
 
 

 

 

Salmon Creek Wastewater 

Treatment Plant and 

Staffing Study 
September 2019 

 

 
 
 
 
 

Ronald Moeller Operations Services, LLC 
PO Box 572 

Napavine, WA 98565 
360-269-4169 

 
RMOS Project Number: 19-001 



 

Salmon Creek Wastewater Treatment Plant Staffing Study 
Clark County, Washington 

Table of Contents  

List of Tables ............................................................................................................................... ii 

List of Figures and Pictures ......................................................................................................... ii 

List of Appendices ...................................................................................................................... iii 
[...]
• A table showing the possible choices for each site-specific condition and the resulting 
impact on baseline staffing components 

• A summary sheet showing the selection of major unit processes used in establishing the 
baseline staffing estimate 

• Two tables summarizing the mathematical results of the staffing estimate using the EPA 
method.   

Based on the 15.0 MGD design flow, the existing unit processes, and site-specific conditions as 
noted in Appendix F, the EPA method estimates 16.3 FTEs.  It should be noted that this staffing 
estimate includes assumptions that the WWTP staff will receive more continuing education 
training than in the past (which decreases the staffing estimate) and will not perform yard work. 

For comparison, an estimate was calculated for a WWTP with a design flow of 10.0 MGD, 
representative of current influent flows.  The estimated staffing for a 10.0 MGD WWTP with the 
same setup as the existing WWTP is 12.2 FTEs.  However, this estimate is less accurate, 
because even though the average flow is currently well below the design flow of 15.0 MGD, all 
equipment and unit process are in place for the full design flow and must be operated and 
maintained. 

13.2 Estimate of Collection System Staffing Based on EPA 

Guidelines 

(NOTE – During the course of this study, RMOS was provided with a Draft of the 
“Discovery Clean Water Alliance Operator Agreement” dated July 8, 2019. According to 
this document, which is included as Appendix F, Clark County will only be responsible 
for the Salmon Creek WWTP, the 36th Avenue Pump Station and Force Main, and the 117th 
Street Pump Station and Force Main. This agreement goes into effect on January 1st, 
2020 and will remain in effect for 5 years until December 31st, 2024. 

As a result of this agreement, Clark County will not be responsible for operating the 
Salmon Creek Interceptor, the Klineline Interceptor, and the Battle Ground Force Main. 
This greatly reduces the scope of responsibility of the Maintenance Technicians 
regarding the collection system. 

Therefore, it was agreed upon by Clark County and RMOS that an “Estimate of Collection 
System Staffing Based on EPA Guidelines” is not necessary at this time.) 

13.3 Estimate of Staffing Based on Comparative Analyses 

In addition to comparison with EPA guidelines, RMOS also benchmarked City wastewater 
staffing by researching similar facilities, which are identified and discussed below.  The staffing 
levels and experience, performance, O&M, and compliance of these similar facilities were used 
to help evaluate appropriate staffing for the City Wastewater Division. (NOTE – RMOS did not 
benchmark facilities in Oregon, because of different certification and plant classification criteria 
that the Oregon Department of Environmental Quality utilizes. RMOS also did not benchmark 



 

Salmon Creek Wastewater Treatment Plant Staffing Study 
Clark County, Washington 49 

Ronald Moeller Operations Services, LLC 

facilities with contract operations, except for the City of Ridgefield, which is operated by the 
Clark Regional Wastewater District.) 

Facility #1:  Three Rivers Regional Wastewater Authority, Longview, Washington 

The Three Rivers Regional Wastewater Authority (TRRWA) treats wastewater from the City of 
Kelso, part of the City of Longview, the Beacon Hill Sewer District, and areas in unincorporated 
Cowlitz County, including the Port of Longview. The TRRWA WWTP is in Cowlitz County, and is 
situated off Interstate-5, approximately 130 miles south of Seattle and 40 miles northwest of the 
Salmon Creek WWTP. Nestled near the Columbia River, Longview receives an average of 56 
inches of precipitation a year. 

The collection system is separated into four main basins each with multiple sub-basins. These 
main basins (the Jurisdictions) include the City of Kelso, the Beacon Hill Sewer District, the City 
of Longview, and a small portion of unincorporated Cowlitz County. Each of the main basins in 
the collection system is maintained by each of the Jurisdictions, except for the Longview Pump 
Station, the Kelso Pump Station, the West Industrial Way Pump Station, 4 Interceptors, and a 
gravity sewer with pipe diameters ranging from 45 to 54 inches, which are maintained by 
TRRWA WWTP staff. 

The TRRWA WWTP is a Group IV plant. It is two plants in one compound. The North Plant was 
built in 1976 and the South Plant was completed in 2002. Both are conventional activated 
sludge plants. The North Plant is designed to treat 10 MGD, while the South Plant has a design 
limit of 16 MGD, with a designed total plant capacity of 26 MGD. The older plant is used mainly 
to assist the newer plant during higher flows and add additional redundancy. The flow enters the 
compound and enters a common headworks for both the North and South Plants. At the new 
headworks, flow is measured, screened, de-gritted, and then is split and sent to each plant as 
needed. After the flows from the both plants are recombined, the effluent is disinfected, 
dechlorinated, then pumped to the Columbia River. 

Solids other than screenings are generated from primary clarifiers and from the secondary 
clarifiers. The waste from the North primary clarifiers goes through a pair of gravity thickener 
basins before the being sent to a sludge strainer. The waste from the South primary clarifiers is 
sent directly to the sludge strainer. Waste activated sludge from the secondary clarifiers from 
both plants is thickened in a gravity belt thickener with polymers and then sent on to sludge 
blending. The waste sludge from all these sources is then blended and sent to dewatering 
centrifuges after more polymer is added. A thermo-blending process with lime and heat will end 
up with Pasteurized solids which can be trucked away as Class A biosolids. 

The 3 pump stations pump all wastewater flows to the WWTP. The West Industrial Pump 
Station, which only operates seasonally, has 24-inch and 36-inch force mains to the WWTP. 
When the pump station is not operational, wastewater flows by gravity to the Longview Pump 
Station through a gravity sewer line that varies in diameter from 45 to 54 inches. The Kelso 
Pump Station pumps wastewater through two 20-inch force mains to the Longview Pump 
Station. The Longview Pump Stations pumps the combined wastewater flows to the WWTP 
through a 30-inch force main. Four Interceptors, ranging in sizes from 36 to 48 inches, is also 
maintained by the WWTP staff. 

The WWTP is operated by 25 full-time employees who are responsible for the WWTP, the 3 
pump stations, the Interceptors, and the force mains. There is a General Manager, 1 
Maintenance Supervisor, 1 working Maintenance Foreman, 6 Maintenance Technicians, 6 



 

Salmon Creek Wastewater Treatment Plant Staffing Study 
Clark County, Washington 50 

Ronald Moeller Operations Services, LLC 

Operators, 4 Lead Operators, 1 Process Analyst (who oversees the laboratory and 
pretreatment), 1 Laboratory Analyst, 1 Pretreatment Technician, 1 Administrative Finance 
Manager, and 2 Accounting/Clerical staff.  

The Maintenance Technicians perform all maintenance on the WWTP, the Pump Stations, and 
the collection system. (Operators perform very minor preventative maintenance.) The 
maintenance staff work Monday through Friday, from 6:30 AM to 2:30 PM. Maintenance staff 
check the pump stations on Monday, Wednesday, and Friday. 

The 10 Operators work 10-hour shifts, 4 days a week. The day shifts are Monday through 
Thursday and Thursday through Sunday, and the swing shifts are Monday through Thursday 
and Thursday through Sunday. The plant is manned from 6:30 AM to 12:00 AM. 

Because the plant is unmanned from 12:00 AM to 6:30 AM every day, there are 2 on-call dialers 
and 2 on-call groups: one for operations, and one for maintenance. Standby is rotated monthly. 
SCADA monitors the WWTP and pump stations. 

Several permit excursions have occurred in the past 5 years. 

Facility #2:  City of Camas, Washington 

The City of Camas is a city in Clark County, Washington, with a population of 19,355 at the 
2010 census. The east side of town borders the city of Washougal, Washington, and the west 
side of town borders Vancouver, Washington. Camas lies along the Washington side of the 
Columbia River, along Highway 14. The Camas WWTP is approximately 177 miles south of 
Seattle and 24 miles southeast of the Salmon Creek WWTP. Camas receives approximately 
61 inches of precipitation each year. 

There are 22 pump stations serving the City of Camas, including conventional gravity/lift 
systems and Septic Tank Effluent (STE) systems. STE systems discharge only the effluent to 
the WWTP, leaving the settleable solids in the septic tank. Most of these STE systems 
discharge by gravity to pump stations tributary to the WWTP and do not have individual pumps. 
The City collects a significant proportion of industrial flow. Wastewater from Wafer Tech, a 
semiconductor manufacturer, is the largest industrial contribution, and is dilute in BOD and TSS, 
but contains higher than domestic levels of ammonia. Because of the diluted wastewater from 
the collection system, DOE lowered the percent removal rates for BOD and TSS from 85% to 
74% and 76%, respectively, while requiring more stringent BOD and TSS concentrations of 20 
mg/L (monthly average) and 30 mg/L (weekly average). 

The Camas WWTP is a Group IV plant. The existing WWTP was originally constructed in 1972 
and has had several modifications since that time. The most recent upgrade, completed in 
2014, improved blower controls, added a third secondary clarifier, and added new effluent filters 
and digester gas treatment facilities. The WWTP currently receives an average dry weather flow 
of 2.0 MGD. 

The WWTP contains a headworks where the influent flow is measured and screened. The 
wastewater flows to two primary clarifiers. Grit and sludge from the primary clarifiers are 
pumped to a grit cyclone and classifier, and then to the solid’s digestion tank. After the primary 
clarifiers, the wastewater enters the three aeration basins. Within each aeration basin there are 
three selector zones. Mixing is provided in the selector zones by coarse bubble aeration. At the 
end of each aeration basin, mixed liquor is routed to one of three secondary clarifiers. Return 



 

Salmon Creek Wastewater Treatment Plant Staffing Study 
Clark County, Washington 51 

Ronald Moeller Operations Services, LLC 

activated sludge from the clarifiers is routed to either the aeration basin splitter box or the 
sludge digestion tank. Clarified effluent then passes through a magnetic flow meter before going 
to a fabric filtration system. The final treatment step is UV disinfection. Effluent pumps are 
triggered by a high-water level switch. Otherwise, the effluent flows by gravity through the outfall 
pipe to the Columbia River. 

Solids from the primary clarifiers are de-gritted and routed to a gravity thickener and/or rotary 
drum thickener. The thickened solids, along with solids from the secondary clarifiers, are 
pumped to the anaerobic digester. Digested sludge is mixed with a polymer to aid in thickening 
and dewatered with a centrifuge. The thickened sludge is stored in drying beds. The final 
product is a Class A biosolids. 

The WWTP is staffed by seven operators (5 operators, 1 Lead Operator, and 1 Plant 
Supervisor) every day of the week, from 8:00 AM to 4:30 PM. The operators work an offset 
schedule. One operator works Tuesday through Saturday, and one operator works Sunday 
through Thursday. The remaining operators work Monday through Friday. 

The operations staff does all required laboratory testing and is responsible for all 22 pump 
stations. The pump stations are checked daily by one operator who does nothing but check 
pump stations. The operators also perform all preventative maintenance.  

A SCADA system allows the operators to monitor and control the WWTP and the pump stations. 
For off-hour coverage of the WWTP, the operators are on-call for one week at a time. Camas 
utilizes a call service for alarm notification and the operators carry a City-provided phone. 

Facility #3:  Clark Regional Wastewater District (CRWWD), City of Ridgefield, Washington 

Ridgefield is a city in the rolling hills of northern Clark County, Washington. The population was 
4,763 at the 2010 census. The Ridgefield WWTP is located 150 miles south of Seattle and 11 
miles north of the Salmon Creek WWTP. Ridgefield receives approximately 47 inches of 
precipitation each year. 

In 2013, the Clark Regional Wastewater District (CRWWD) entered into a contract with the City 
of Ridgefield for the acquisition, ownership, use, and operation of the wastewater collection 
system in Ridgefield. As a result, CRWWD has assumed ownership of the collection system 
within the city of Ridgefield and is therefore the Permittee responsible for operation of all 
sewage collection, pumping, and conveyance facilities. 

The Ridgefield WWTP is a Class II Plant, with a design flow of 1.0 MGD. CRWWD took over the 
plant O&M on July 1, 2018. Wastewater from the City flows through the collection system to a 
10-inch interceptor sewer, which discharges to the influent pump station, which lifts wastewater 
flows to the elevated headworks structure, where the influent flow is measured, screened, and 
de-gritted. 

From the headworks, wastewater flows by gravity to the aeration basins. Effluent from the 
aeration basins flows to the secondary clarifiers, and the clarified effluent overflows to the 
ultraviolet disinfection facility where the final effluent flow is disinfected and measured prior to 
discharge to the Lake River outfall.  

Solids from the clarifiers are pumped to the aeration basin distribution structure. The waste 
sludge pumps are operated periodically to pump sludge from the clarifier hopper to either the 



 

Salmon Creek Wastewater Treatment Plant Staffing Study 
Clark County, Washington 52 

Ronald Moeller Operations Services, LLC 

rotary drum thickener or to Aerobic Digester No. 1. Thickened, digested sludge from Aerobic 
Digester No. 1 is transferred to the Sludge Storage Basin, which is an aerated storage tank. The 
solids are hauled to the Salmon Creek WWTP for processing and disposal. 

The WWTP is staffed by 2 operators. The operators work 40 hours a week, 10 hours a day. One 
operator works Monday through Thursday, and the other operator works Tuesday through 
Friday. On weekend days, the On-Call personnel goes in and does the plant rounds and runs 
the required lab tests, which takes about 2 hours. The On-Call list is made up of 6 certified 
operators, 4 of whom work in Collections. 

The WWTP operators send their DMR samples to the Salmon Creek WWTP, while doing their 
own process control testing. The operators do their own maintenance. 

Results of the Comparative Analysis 

This evaluation took the WWTP O&M data supplied by the TRRWA, Camas, and CRWWD and 
compared them to the WWTP data from the Salmon Creek WWTP. The data was tabulated and 
a point system was devised to define the level of O&M effort per operator at each WWTP.  The 
point system awarded points for the following: 

• Average dry weather flow at each WWTP.  One point was awarded for flows less than 
2 MGD; two points for flows greater than 2 MGD. 

• The number of pump stations.  One point was awarded for every 10 pump stations. 

• If pump stations were checked by Wastewater Division personnel.  One point was 
awarded to those cities whose wastewater personnel check pump stations.  Even if the 
WWTP operators and other wastewater personnel may not be the ones assigned to day-
to-day O&M, a point was still awarded when they have the responsibility to fill in if 
assigned personnel are unavailable. 

• Headworks.  One point was awarded if the WWTP has a headworks structure that needs 
regular cleaning. 

• Influent pumping.  One point was awarded for influent pump O&M, regardless of the 
number of pumps. 

• Influent screening.  One point was awarded for influent screening O&M, regardless of 
the number of screens. 

• Influent grit removal.  One point was awarded for grit removal O&M, regardless of the 
number of units. 

• Primary clarifiers.  One point was awarded for primary clarification, regardless of the 
number of clarifiers. 

• Aeration basins. One point was awarded for aeration basins, regardless of the number of 
basins. 

• Secondary clarifiers. One point was awarded for secondary clarification, regardless of 
the number of clarifiers. 

• Chlorination. One point was awarded for chlorination, regardless of the chemical used. 

• Effluent filtration.  One point was awarded for effluent filtration, regardless of the number 
of filters. 



 

Salmon Creek Wastewater Treatment Plant Staffing Study 
Clark County, Washington 53 

Ronald Moeller Operations Services, LLC 

• Anaerobic digestion. One point was awarded for anaerobic digestion, regardless of the 
number of digesters. 

• Solids thickening. One point is awarded for solids thickening, regardless of the process 
used. 

• Sludge dewatering. One point is awarded for sludge dewatering, regardless of the 
technology used. 

• Sludge drying beds. One point is awarded for sludge drying beds, regardless of the 
number of beds. 

• Laboratory testing.  One point was awarded if wastewater personnel perform most of the 
WWTP tests. 

• WWTP maintenance.  One point was awarded if wastewater personnel perform most of 
the WWTP O&M. 

• Wastewater collection system O&M.  One point was awarded to those facilities whose 
wastewater personnel maintain the wastewater collection system.  Even if the WWTP 
operators and other wastewater personnel may not be the ones assigned to day-to-day 
O&M, a point was still awarded when they have the responsibility to fill in if assigned 
personnel are unavailable. 

• Pretreatment programs.  One point was awarded to those facilities whose wastewater 
personnel are involved in the utility’s pretreatment program. 

Many other parameters could have been included in the evaluation, such as the age of the 
WWTP and equipment, training programs, and additional duties outside the WWTP.  However, 
the goal of this analysis was simply to benchmark the findings of the most significant data 
collected and evaluate for comparison with staffing recommendations made in this report.  The 
total score is divided by the number of operators at that particular WWTP and the total number 
of wastewater personnel.  The result was a relative comparison of the level of O&M effort per 
operator at each WWTP and per wastewater employee.  A summary of the relative O&M effort 
for each of the four utilities' wastewater personnel is provided in Table 14-1 below. 

Table 13-1:  Comparative Staffing Analysis Summary 

Utility 
Relative O&M Effort per 

WWTP Operator 
Relative O&M Effort per 
Wastewater Employee* 

Salmon Creek 2.8 1.3 

TRRWA 1.7 0.9 
Camas 2.7 2.3 

CRWWD 1.7** 1.7** 

  *Wastewater Employee does not include management, administrative, and clerical staff. 
**Although there are only two operators at the Ridgefield WWTP, a total of 6 certified operators 
are available to fill in. These additional operators do the weekend rounds at the WWTP when 
they are on-call. Therefore, the additional operators are included in the Staffing Analysis. 

13.4 Recommendations for Additional Wastewater Staff 

Comparisons of current County wastewater staffing with EPA guidelines and similar facilities in 
the region indicate that the County wastewater facility is understaffed.  Conversations with 



 

Salmon Creek Wastewater Treatment Plant Staffing Study 
Clark County, Washington 54 

Ronald Moeller Operations Services, LLC 

County wastewater personnel and observations of the personnel and facilities support this initial 
assessment.  While there appears to be enough staff to operate the wastewater facilities, the 
current level of staffing has not been sufficient to perform all necessary support program 
activities.  Therefore, it is recommended that the County hire one additional FTE for the Salmon 
Creek WWTP.   

The role of the Wastewater Operations Manager is critical to the overall success of the Salmon 
Creek WWTP. He is involved in all aspects of the WWTP: he is a decision maker, a supervisor, 
and an administrator. His work involves planning, organizing, directing, and controlling the O&M 
work at the WWTP, Pump Stations and Collection System. The Wastewater Operations 
Manager was also observed applying business principles to make the O&M work more efficient. 
These include: 

• Delegating – The Wastewater Operations Manager relies heavily on his personnel to 
make sure the day-to-day O&M work is carried out efficiently 

• Establishing Clear Lines of Communication – Subordinates know what the Manager 
expects, and open communication exists between the Manager and employees 

• Reliance on Leadworkers – The Manager relies on Leadworkers to prioritize, assign, 
coordinate and monitor the work of personnel 

• Flexibility – The Manager makes necessary changes to accommodate changing 
workloads, conditions, and goals 

RMOS observed that the Wastewater Operations Manager was so involved in the day-to-day 
O&M issues of the WWTP that he had difficulty giving attention to the programs and services 
that only he can provide. It was obvious to RMOS that there needed to be a position that 
alleviated him of the demand placed on him by the day-to-day issues at the WWTP. 
 
It should be noted that the Salmon Creek WWTP once had a Wastewater Operations 
Superintendent, which was a supervisory position between the Wastewater Operations 
Manager and the Leadworkers. RMOS did not discover a valid reason why this position was 
eliminated. However, there is tremendous benefit to restoring and filling that position. 

A Wastewater Operations Superintendent can relieve the Wastewater Operations Manager of 
duties related to the day-to-day O&M of the WWTP, Pump Stations, and Collection System, 
allowing the Manager to focus more on the Administrative and Managerial aspects of his 
responsibilities. These responsibilities include the implementation of Systems, Programs, and 
Services that are essential to successful wastewater compliance and to minimize risk. (See 
Section 10) It is therefore the recommendation of RMOS that the one additional FTE that the 
County hire be a Wastewater Operations Superintendent. 

It is the opinion of RMOS that implementation of the recommendations for increasing staff 
efficiency and hiring a Wastewater Operations Superintendent will address current O&M 
deficiencies at the Salmon Creek WWTP and meet staffing needs into the near future.  It should 
also be noted that as the County continues to increase in population, expand its wastewater 
service area, expand facilities, and treat greater influent flows and loads, the County must 
periodically reevaluate its staffing needs and adjust as necessary. Already there is concern that 
the WWTP may be approaching the need for additional coverage after hours, either in the form 
of a “Night Watchman” or an additional shift. This will need to be evaluated sooner, rather than 
later. In either case, the County will want to continue its long history of providing the appropriate 
staff to effectively, and efficiently, operate and maintain the Salmon Creek WWTP.  

 




